

COPY

QUALITY ASTM A 786 / A36
THICKNESS (INCH) X WIDTH (INCH) : 0.367 MIN X 48

MILL TEST CERTIFICATE

Coil No	Heat No	MECHANICAL PROPERTIES			CHEMICAL COMPOSITION															
		Yield Strength N/mm2	Tensile Strength N/mm2	Elongation %	%C	%Mn	%Si	%P	%S	%Cr	%Ni	%Cu	%Mo	%V	%Al	%N	%Ti	%Sn	%Ceq	
D015613000	DA02423	390.00	493.00	25.00	0.15	0.42	0.01	0.006	0.012	0.06	0.07	0.20	0.010	0.004	0.032	0.006	0.001	0.012	0.25	
D015607000	DA02424	342.00	511.00	25.30	0.17	0.42	0.02	0.006	0.007	0.05	0.07	0.20	0.010	0.002	0.027	0.006	0.001	0.015	0.27	
D015608000	DA02424	342.00	511.00	25.30	0.17	0.42	0.02	0.006	0.007	0.05	0.07	0.20	0.010	0.002	0.027	0.006	0.001	0.015	0.27	
D015609000	DA02424	342.00	511.00	25.30	0.17	0.42	0.02	0.006	0.007	0.05	0.07	0.20	0.010	0.002	0.027	0.006	0.001	0.015	0.27	
D015610000	DA02424	342.00	511.00	25.30	0.17	0.42	0.02	0.006	0.007	0.05	0.07	0.20	0.010	0.002	0.027	0.006	0.001	0.015	0.27	
D015611000	DA02424	342.00	511.00	25.30	0.17	0.42	0.02	0.006	0.007	0.05	0.07	0.20	0.010	0.002	0.027	0.006	0.001	0.015	0.27	
D015612000	DA02424	342.00	511.00	25.30	0.17	0.42	0.02	0.006	0.007	0.05	0.07	0.20	0.010	0.002	0.027	0.006	0.001	0.015	0.27	

1704-6584948
3/8 x 48 x 120 Floor plate
Heat # DA02423

[Signature]
ÇOLAKOĞLU METALURJİ A.Ş.
[Signature]